EGS12FD
Counterbalance 1ift truck

P4k FE R X 4
Parts list EH4HF

20250424 V04



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A +—15.9 Wiring Harness Assembly
BRER
B < 5.901 Wiring Harness Assembly
HREM
C 5.202  Wiring Harness Assembly
BREBR

A: FHY 5.2 FORFURRAS

B: =T 5.201 RoRTERMGARA (F47 5.2) ERMAHHAE;

C: ¥ 5.202 FRFEAHRA (FF 5.201) EEMHFHAEE,

MIEAT T AR, TR YRR RS o 2 38 R 8 R 40 W7 445 BT Sk I 22 AL i R A5 R



Index B
1.Body System & ZR%

1.1 Car BOAY SYSTOM ZEB ZRG .o 1
1.2 Side DoOT ASSEMD LY Al [ TR crreereeereeere ettt ete ettt et ee e et e et e ete e te e e eteeeseeeseeseeteeaseeseeesseseenseenseeaeeeseeessessenseenseeseeereenseennes 3
1.3 Pedal ASSEmD LY BB B e eererieeeeeeieeeeee ettt ettt ettt ettt et et et et e s et e s es et et ess et et ess et esess et eseasesese et et esees et eneeseseases et ensanenesetenis 4
1.4 CIump Weight ASSEMD LY TH EE JEh il reereereoreoreeeeeteete et et eet e et et et e ete et et eeteeseeaeeeseeseeseesteeseessenseseeseeseenseeseessensenseeseessenseeseersensenaeersans 5
T R VT I A I s OO 6
1.6 Overhead GUATA ASSEMD LY JF TTIZE Il il eereereeeeeeeee ettt ettt et ettt et e et e eteere e et e eteeneeeeeseeseenseeseeseenseneeessessenseeseensensenseeseenseneeneens 7
L. 7 COVET ASSEMD LY JB B ol il e e reereereeeeeee ettt et ettt ettt et e eteeae e st e seeseeseeneees s eseeneeseeaeeseense s s eseeneenseeseeseenseseeseensenseeseersensensennsans 8

2. Dynamical System B 1R %

2.1 Operating System (With Side Shift) HEZARGL CGHMIEL ) oot 9
2.2 Operating System (Without Side Shift) FEIARGE (ATHEMEL) oot 11
2. 3 StET SYSTOM ] BRI eveereeueeeeeteete et et eete et et et eete ettt e et e ete et et e eteeae et eeseeseeat et e eseessensenseesseaseaseeteeasenseseeteenteseeteessenteeteereenseteateas 12
2 4 DIIVE SYSTOM TRB BRI ettt ettt ettt ettt a et e st et e st et et e s et e st et et ete et e st et es s et et ene et essea e st es e et ensete st es e et en s et estere et eneeens 15
2.5 Brakes SYSTEIM Bl 2R e ettt et ettt ettt et a e te ettt e et et et e st estes e ete et e ea et et e st entensereeneete et et enseneenseneeteeteeteeaeeenean 16

3.Mast Lifting System B RS

3.1 Two Stage Gantry Assembly (With Side Shift) PAZITZEEL CREMIEL ) oo, 17
3.2 Two Stage Gantry Assembly (Without Side Shift) PHZTIEEEEE CANTFMIEL) oo 19



3.3 Third Level Fully Free Gantry Assembly (With Side Shift) =ZF2HMHIITZEAM CHEMFZ) ) 20

3.4 Third Level Fully Free Gantry Assembly (Without Side Shift) =ZZ4eB/HTTZEE CRHEFE) . 22
3.5 Tray Rack Assembly (With Side Shift) FEEEZEEUAL CIFIIEZ D oot ee et se e 25
3.6 Tray Rack Assembly (Without Side Shift) FEEZEEE AT e 26
3.7 Tertiary Total Freedom Tray Rack Assembly (With Side Shift) =ZZ4BHHIEMZEE CGHEMFE) o, 27
3.8 Tertiary Total Freedom Tray Rack Assembly (Without Side Shift) =Z&4HHFEEZEAM CAHMIZ) ... 28

4. Hydraulic System VB ERS

4.1 Hydraulic System (No side shift) JIEZRGL (ATMFL) oo 29
4.2 Hydraulic System (side Shift) JHIE ZRGE CIUEZ ) oo e e s e e ees e eesene. 31
4.3 Two Stage Gantry Hydraulic SYSTem TRl I IS 2R oo s s s s s s s ees s eeens 33
4.4 Three Stage Gantry Hydraulic SYSTemM gl I i BRI oo e et se e e s se e s e e se e eee e 34
4.5 Side Shift Hydraulic System MBI BRGL.....orrriiiereriessseesesessessssssssssssssssss s sssessss s sssssses s ssessssssssssnsessesssssnesseees 36
4.5 Side Shift Hydraulic System(Two Level Gantry) MFEVRERGE (PHZRTTEE) e 37

5.Electric System WS &%t

5.1 Electrical Assembly (Lead Acid Battery) HLAEAL CEEERHLTE ) oo 38
5.2 Electrical Assembly (Lithium Battery) HLAEEL CEEEEIE ) oo 40
5.3 Control Board Assembly FEHIBR AL F2ATL220C ... oo e e e e e ee e s s e s s e e s e e s e e e ee e s eeens 42

5.4 Control Board Assembly FEHIAR A B LVM2ASSEH. cooomoooooeeoeeeoeeeeeeeeeeeeeeeeeeee oo oo e oo oo e e e s e 43



5.5 Wiring Harness Assembly R AR F2mAT1220C . i iieeeceeeeteeeeeeeee et et et ese et eaeeseasese s essesensesesesseseneeseseseesensesenseseas 44

5.6 Wiring Harness ASSembly 28 o A Al LUM24S35H o iumiiireeieeeeeeeeeeeeteee ettt etee et eee et eteesessete e ese et ensesenseseesessesenseseseseesensesens 45
5.7 Cable Assembly HEZRILL CHEITIR ) coveeereeeeee ettt e ettt et ete e et e ete e eteeaee e e e eaeeese e seenseenseeseeeseeseenseeneeeaseeseeassenseenseenseeseeareenns 46

5.8 Cable Assembly HEAGIEU CHHEL ) oottt ettt ettt e et ettt e teeteete et e eaeeteeateseeseeseenseeteeseenseseessersensensens A7



BT X

N BT A FRERT BT E I
20240715 V01 Sif-1H H IR KAR
@®: 1.1 BUHALHE 20204001436 SREHHF 22 B4R
@: 2.3 X84 55703000002 Tl B 204 5 RS 55703000008 Filah#s s HUHARS
20241118 V02 BLIE No. 2024182 | 30101100012 4242 M8 X 40, AUHY 30411100002 F{EHFE O 10, LS 30401100002 ~F- 24
®©10. RS 70103000010 #Msh = AL 20204001813 vEshHL. AU 55712000005
Fhlzhhigk. 105 303010800014 #&HF M8, 1LH% 302010800224 #2%] M8 X 20;
—, LABEARNIN 1.0t 5 1.2t #AREL.
T 2L AR ARGEIEE B, MI2X 1. 25X 45 MEF T H#4 M12X 1. 25X 40 #8#:, M12X 45
IR BE 4 M12 X 50 B8 4e . @12 FREAGE A 13, @12 FEREEI IS 14, M12 #56}
BRI/ E 1. 1 M12 X80 1848 1 #4.
=N 3 ISR AR GRS ) 38 2/2.5/3.5/4 KBLE R
Annex 2.
0. Hit Annex 3 (=21 148 3.5/4 KALE) -
Fiv 3.5/3.6/3.7/3. 8 FERZL L AU L mtS I H « JE AL A
20250225 V03 PR N~ A3 PRV BRI R RGN 2/2.5/3.5/4 KL E; 4.4 = 1280k R EeH8m 3.5/4
KECHE: 4.5 MBHERSIEM 3. 5/4 KB F5 2 SERE (40101140081) il
EERSE (40101140219)
. kTR 4.6 ML RS (HHITEL
I\, 2.3 B m RGHUY TS 48 #28E M8 (30351080003)
s 4.3/4 4 TR R G ERIBIE: BiEIR (40405000021) HEEIEA 1.
+. 5.1 AR CBRRRFI) *histie: 575 17 MR (70533000042) 55 18 HE
WA (20104010283) « 5 19 FRHZSACE
. i 5. 1 AR GEHE) RAE.
\o. 2095093 | 2.4 W RG)F 5 8 (51211000007 IRFHFEE A (51212000007) IRENEE, HFrib)F
20250424 V04 IR 202'5042 2001 13 (51222000003) %44,

v 5T HURURE 5. 2 USSR BN PRI RUS B 5. 4 IEHIARCE G BT 5. 6 ZRIR




|‘|ﬁ

)
[Ah)

&

we




1.1 Car Body System
EHRR
I Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & EH#A HiE
1 30101080004 | Bolt M8X16 e 30. 35. 0299
2 30411080002 | Lock Washer ¢8 A 5 03.0012
3 30401080001 | Flat Washer ®8 A 3 03. 0050
4 20104010286 | Cover Support Plate FAH X HEAMR 1
5 30201060038 | Screw M6X12 8247 12 03. 1231
6 20204001376 | Support Plate XHEK 1
7 30101080005 | Bolt M8X25 e 1 03.0773
8 20204001380 | Wire Stop Plate A 3
9 20204001379 | Over Wire Mounting Plate & %ZER 1
10 20104010268 | Car Body N 1 30. 67. 0007
11 20201000160 | Connector Seat LB kR 1 30. 11. 0001
12 54331000005 | Yoke Seat % X 6 02.01. 02070
13 30201040012 | Screw M4X6 8247 12 03.0127
14 30201050009 | Screw M5X 12 BEAT 2 03. 0131
15 30411050001 | Lock Washer &5 A 2 03. 00132
16 30401160002 | Flat Washer ®16 A 4 03. 0047
17 30411160002 | Lock Washer ¢ 16 k] 4 03.0017
18 30101160017 | Bolt M16X55 e 4 03. 0394
19 54101000038 | R-Hoop R A 4 2 03. 0600
20 30351060005 | Nut M6 L85 5 03. 0587
21 20204001378 | Rear Pedal Ja BB AR 1
22 30211060014 | Screw M6X 16 B24T 4 03. 02400
23 30101120004 | Bolt MI12X30 L% 1 30. 35. 0302
24 30411120003 | Lock Washer ¢ 12 A 2 03.0015
25 30401120001 | Flat Washer ®12 A 2 03. 00514
26 30101120015 | Bolt M12X60 L% 1 03. 0851
27 | 01 | 20204001436 | Transaxle Mounting Plate  FRENHFZ M 1 -241108
28 30311120001 | Nut MI12 82 1 03. 0820




1.

1

Car Body System
ElE RS

ITtem Part No. Description Qty Applied Date Remark

55 R % #E & H# &iE
29 30101080003 | Bolt M8X20 L4 2 03. 0357
30 50105200015 | Pin 15 4% v 4T B A 2




1.2 Side Door Group

UEREiG

Ttem Part No Description Qty Applied Date Remark
e ] e HE & Ji| H #A £iE
1 51108000021 | Roller B/H 8 02.01. 3704

2 20204001377 | Battery Box Baffle SRR EEL 1

3 56005000004 | Screw M10X30 et FAREE 4 2 03. 05920

4 30201080022 | Screw M8X20 HRAT 5 03. 0817

5 20204001387 | Hinged Frame Plate R 1

6 30251060031 | Screw 6X25 BARRTL L BAT 1 03. 0279

7 90402000001 | Lever Lock ALAF 8 1 19. 03813

8 20204001385 | Side Sliding Door %] 1

9 30201060018 | Screw M6X 12 2T 4 03.0145

10 54316000031 | Shock Pad 7 B 4 2 02.01.2128




1.3

Pedal Assembly
FER L B

ITtem Part No. Description Qty Applied Date Remark
Fe A e HE & Ji| H #A &
A 20304010263 | Pedal Assembly B AR 1 03.0773
1 30101080005 | Bolt M8X25 2 2 03. 0050
2 30401080001 | Flat Washer ®8 i 4
3 70131000001 | Accelerator Jimik 5 1 03. 02400
4 30211060014 | Screws BEAT 4
5 55602000009 | Foot Brake Pedal Pad Ji A AR A 1
6 20104010274 | Footboard i B AR 1 03.0012
7 30411080002 | Lock Washer &8 ek 2 03. 0258
8 30301080001 | Nut M8 B 2 03.0773




1.4

Clump Weight Assembly
e 2 2

ITtem Part No. Description Qty Applied Date Remark
Fg KA £ %= & i B # &
1 30201160008 | Screw M16X35 AT 1 03.0198
2 30411160002 | Lock Washer ¢ 16 A 5 03.0017
3 30401160002 | Flat Washer @16 A 5 03. 0047
4 See Annex 1 | Counterweight fE 1
5 20204000664 | Counterweight it & 1 30.01. 6756
Annex 1
Configuration/ft & Part No.
1.0T Vehicle Model/1.0 "% & No/ 7t
1. 2T Vehicle Model/1.2 "% & 20204001382




1.5

Seat Assembly
JA ey S

Ttem Part No Description Qty Applied Date Remark
e A e #E & Ji| H #A &
1 54411000004 | Seat BERY 1 17. 0069
2 70104000100 | Emergency Stop AEFX 1 30. 35. 0124
3 54302000252 | Cover plate #=H 1 02. FGJ. 01623
4 54302000030 | Lever Cover BHAFER 1 02. FGJ. 01624
5 30211060014 | Screws M6X16 8247 6 03. 02400
6 30351060005 | Nut M6 Lo Ass 6 03. 0587




1.6 Overhead Guard Assembly

PSR S i
Ttem Part No Description Qty Applied Date Remark
F5 R e #HE & EHH# i
£ 1 20204001399 | Mounting Bracket L REIEE 1 30. 30. 0362
. 2 30201080028 | Screws M8X16 BZAT 4
3 20204001400 | Mounting Bracket R REXRE 1
4 54402000001 | Rearview Mirror JEL4E 1 02. 01. 0056
5 30251060027 | Screws M6X10 ERaV; MiES a1 4 03. 0087
6 54304000007 | Top Guard Gripper FIRMF 1 02. 01. 3006
7 30201060020 | Screws M6X16 BZAT 2 03.0147
8 20204001401 | Front Panel B EH 1
9 30351060005 | Nut M6 L4513 8 03. 0587
7 10 20104010282 | Roof Guard P 1




1.7

Cover Assembly

B i TRk

- g - -

R

o
Qy

&
=L

ITtem Part No Description Qty Applied Date Remark
F5 (e e #E & HH &

1 30201060020 | Screws M6X 16 BEAT 4 03.0147

2 54302000038 | Column Front Cover EAEWE 1 02. FGJ. 01626
3 30211060014 | Screws M6X 16 $247 8 03. 02400

4 54302000034 | Instrument Panel Cover k& 1 02. FGJ. 01625
5 54302000041 | Column Back Cover EHEE 1 02. FGJ. 01627




2.1 Operating System (With Side Shift)
BIAZG Ciru)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & EH# HiE

1 54301000006 | Tilt Handle R4 F 18 1 02.01. 3364

2 20204001455 | Tilt Lever RAHE YA 1

3 54001000005 | Bushing ®14X ®12X11 HEEEE 8 03. 04561

4 20203000706 | Adjusting Screw Y 3 R AT 3

5 30301060001 | Nut M6 24 3 03. 0257

6 20203000707 | Connecting Rod #E A 3

7 30511048001 | Shaft 4.8X18 i 3 03. 0865

8 30511020001 | Pin 2X16 Cid=Ec! 3 03. 0333

9 54301000002 | Lifting Handle R FiE 1 02.01. 3362

10 20204001457 | Shaft i 1

11 20204001453 | Lift The Joystick R BHPA 1

12 20204001456 | Support F&:3 1

13 30311120001 | Nut MI12 24 1 03. 0820

14 30401080001 | Flat Washer @8 i 8 03. 0050

15 30411080002 | Lock Washer ¢8 A 8 03. 0012

16 30101080003 | Bolt M8X20 LY 4 03. 0357

17 30511032004 | Pin 3.2X20 Cid=Ec! 2 03. 0860

18 30511080001 | Shaft 8X25 i 2 03.0913

19 54331000005 | Yoke Seat % X JE 1 02.01. 02070

20 30201040012 | Screws M4 X6 B24T 2 03.0127

21 30101100019 | Bolt MI0X1.25X25 e 4 03. 0847

22 30411100002 | Lock Washer ¢ 10 A 4 03. 0014

23 30401100002 | Flat Washer @10 T4 4 03. 00513

24 20204001452 | Fixed Plate & & 4 1

25 40404000023 Mounting Plate R ER 1 02. DLF. 0331

26 30101080005 | Bolt M8X25 L% 4 03.0773

27 70103000010 | Micros witch WA TR 3 02.01.2183

28 54301000007 | Side Handle 7% 5 47 1 02.01. 3532




2.1

Operating System (With Side Shift)
B Rg G

28

ITtem Part No. Description Qty Applied Date Remark
F5 (2] 4 #HE & FH# HiE
29 20104010280 | Move The Joystick Sideways s B HAF 1

10




2.2

Operating System (Without Side Shift)
ARG O INES)

§
N
3
/ WA S
\
J

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & EH# HiE
1 54301000006 | Tilt Handle A1 1 02. 01. 3364
2 54001000005 | ®14X ®12X11 HRAAE 6 03. 04561
3 20203000431 | Spacer Sleeve (RS 1 30. 04. 044
4 20204001455 | Tilt Lever ALY AT 1
5 20203000706 | Adjusting Screw T RAT 2
6 30301060001 | Nut M6 2 2 03. 0257
7 20203000707 | Connecting Rod AT 2
8 30511048001 | Shaft 4.8X18 i 2 03. 0865
9 30511020001 | Pin 2X16 ik 2 03. 0333
10 54301000002 | Lifting Handle RIFAH 1 02.01. 3362
11 20204001457 | Shaft i 1
12 20204001453 | Lift The Joystick I QAT 1
13 20204001456 | Support X 1
14 30311120001 | Nut MI12 853 1 03. 0820
15 30401080001 | Flat Washer @8 A 8 03. 0050
16 30411080002 | Lock Washer ¢8 B 8 03. 0012
17 30101080003 | Bolt M8X20 43 4 03. 0357
18 30511032004 | Pin 3.2X20 ik 2 03. 0860
19 30511080001 | Shaft 8X25 i 2 03.0913
20 54331000005 | Yoke Seat EPY:3 1 02. 01. 02070
21 30201040012 | Screws M4 X6 HEAT 2 03.0127
22 30101100019 | Bolt MI0X1.25X25 43 4 03. 0847
23 30411100002 | Lock Washer ¢ 10 B 4 03.0014
24 30401100002 | Flat Washer @10 Tk 4 03. 00513
25 20204001452 | Fixed Plate B £ R 1
26 20204001451 | Multiway Valve Mounting Plate £ % &% %K 1
27 30101080005 | Bolt M8X25 %3 4 03.0773
28 70103000010 | Microswitch WEF X 3 02.01. 2183

11




2.3

Steer System

e R4

56

—57

L

A

Ttem Part No. Description Qty Applied Date Remark

55 R 4 A #HE & HH k-3
1 55301000001 | Steering Wheel VaGE: 1 02. 01. 3349
2 70111000002 Combination Switch HATF K 1 02. 01. 3350
3 54012000012 | Clamp 4 1 03.1045
4 20204000444 | Steering Wheel Guide aGE =¥ 1 30. 30. 0190
5 54331000027 | Nylon Ring 1 R A 1 1 02.01. 3371
6 20204000440 | Contact Lever B AT 2 30. 30. 0187
7 50401000036 | Compression Spring JE % 2 02.01.2110
8 30221080001 | Screws M8X16 B2AT 2 03. 0430
9 20204000446 | Nylon Damping Block Je K T R 2 30.30. 0191
10 30101050012 | Bolt M5X20 [N 4 03. 0578
11 30411050001 | Spring Washer @5 B 4 03. 00132
12 54331000026 | Nylon Ring 2 K 2 1 02. 01. 3370
13 30601030002 | Flat Key o 1 03. 0705
14 30331160001 | Round Nut M16 [ 42 & 1 03. 0295
15 30431160001 | Stop Washer 16 Bl 1 03. 0576
16 50301170001 | Gasket g 1 30. 30. 0188
17 30706017002 | Bearing A& 1 03. 90. 061
18 20104010128 | Adjusting Handle L RER 1 33. 0300
19 20304010075 | Steering Sensor Assembly ot R H 1 82.24.017
20 50106150001 | Connecting Pin A 1 30. 30. 0189
21 30511032005 | Cotter Pin F o 44 1 03. 0861
22 20104010052 | Directional String 7 T AR 1 33.013. 0006
23 30101140024 | Bolt M14X130 43 1 03. 0363
24 30411080002 | Spring Washer @8 AR 28 03.0012
25 30301080001 | Nut M8 453 4 03. 0258
26 20204000384 | Bolt Stop Block B IR 3R 1 30. 30. 0147
27 30251060010 | Screw M6X16 B2AT 2 03.0115
28 30401080001 | Flat Washer ®8 A 8 03. 0050

12




2.3

Steer System

Fem A4

{1 (4

56

57

ITtem Part No. Description Qty Applied Date Remark

F5 KA £ S %= & A H HiE
29 54316000049 | Shock Pad W B 4

Steering Column Mounting
30 20104010276 HEERERER 1
Rack

31 30101080023 | Bolt M8X40 43 4 03. 0358
32 | 01 | 30101100012 | Bolt M10X25 LS 2 -241108 | 30.35.7C. 118
32 | 02 | 20204001813 | Active block &R 1 241108-
33 | 01 | 30411100002 | Spring Washer ®10 A 2 -241108 | 03.0014
33 | 02 | 30301080001 | Nut M8 B2 1 241108-
34 | 01 | 30401100002 | Flat Washer @10 T 2 -241108 | 03.00513
34 | 02 | 55712000005 | Hand brake cable FHl s & 1 241108-
35 | 01 | 55703000002 | Hand Brake Group FHI A 1 -20241108 | 30.25. 0007
35 | 02 | 55703000008 | Hand brake FHlzE 1 241108-
36 | 01 | 70103000010 | Micro Switch WX 1 -241108 | 02.01.2183
36 | 02 | 30201080022 | Screw M8X20 BEAT 2 241108- 03. 0817
37 30211040013 | Screw M4X10 B2AT 2 03. 0230
38 70109000000 | Proximity Switch BH X 1 19. 034653
39 20203000664 | Sleeve REE 1 57700001060
40 30201080007 | Screw M8X40 BEAT 24 03. 01590
41 30711160001 | Bearing [E] 45 4 7 1 02.01. 0071
42 30251040005 | Screw M4X10 B2AT 3 03. 0084
43 52201200001 | Gearbox Cover EEnibiE 1 30. 67. 0001
44 30802035001 | Skeleton 0il Seal B A 2 03.1233
45 30702025001 | Bearing 30205 [ 48 R F 4 & 1 03.90. 035
46 50201080005 | Hub Bolts M8X34 ®RgER 12
47 50203000005 | Nut M8 453 12
48 30351080003 | Nut M8 453 12 Cancel/ B4
49 30401160002 | Flat Washer ®16 A 2 03. 0047
50 30321160002 | Nut M16X1.5 L451 2 03. 1092

13




2.3 Steer System
Hn KRR

31 2830 Lg 28

. 5
q—
8 4

- 36 V" 33
= 57
] o
o )

i

51

/

ITtem Part No. Description Qty Applied Date Remark
e KA 4 HE & A H HiE
51 20204000670 | Wheel Hub Cover Y& 2 30. 30. 0359
52 20104010275 | Steering axle B A 1
53 30511040001 | Pin ®4X30 Cid=Ec! 2 03. 0339
54 51211000004 | Solid tires EANE: Y 2 30. 25. 0297
55 30101080008 | Bolt M8X20 L% 12
56 30201080024 | Screw M8X25 8247 4 03. 01562
57 70402000002 | motor 1 B 1 02.DJ. 33619

14




2.4

Drive System

Wz ARG

ITtem Part No. Description Qty Applied Date Remark
e KA 4 HE & A H HiE
1 | 01 | 30101120046 | M12X1.25X45 e 8 -250225
1 | 02 | 30101120005 | M12X1.25X40 e 8 250225~
2 30411120003 | Spring Washer @12 A 13 03.0015
3 30401120001 | Flat Washer ®12 T 14 03.00514
4 | 01 | 30101120032 | Bolt MI12X45 LE4S 4 -250225 | 03.0667
4 | 02 | 30101120036 | Bolt M12X50 L4 4 250225~
5 70401000010 | Electric Machinery 2 AL 1 02.DJ. 00839
6 52103000009 | Drive Axle IR ) #r 1 30. 25. 0298
7 30311120001 | Nut MI12 g5 1 03. 0820
8 | 01 | 51211000007 | Solid Core Tires s RE 2 -250424 | 30.25.0241
8 | 02 | 51212000007 | Solid Core Tires s RE 2 250424~
9 30201100016 | Screw M10X55 B24T 4 03. 0595
10 30411100002 | Spring Washer @10 A 4 03.0014
11 30311100001 | Nut MI10 L85 4 03. 0243
12 30101120040 | Bolt M12X80 e 1 250225~
13 51222000003 | Wheel Rim 18 2 250424~

15




2.5

Brakes System

R

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
1 30101080004 | Bolt M8X16 e 2 30. 35. 0299
2 30411080002 | Spring Washer @8 B 2 03.0012
3 30401080001 | Flat Washer ®8 A 4 03. 0050
4 20204000965 | 0il Pot Clamp Seat 8 A AR 1 30. 25. 0170
5 20204000888 | Hoop it & 4 1 30. 25. 0054
6 54308000001 | 0il Pot B3 E 1 02. 01. 9069
7 40111100002 | 0il Pipe # 5w E 1 02. YYL. 4033
8 54012000005 | Hoop S Ekik 2 03. 0813
9 40421000006 | Pump HEBS 1 02.01.9511
10 50105250007 | Shaft i # 2 B AR 1 33.021. 0007
11 30101100004 | Bolt M10X35 43 3 30. 35. 0300
12 30101100012 | Bolt M10X25 43 8 30. 35. 2C. 118
13 30411100002 | Spring Washer @10 B 10 03.0014
14 30401100002 | Flat Washer ®10 AR 10 03.00513
15 30301100003 | M10 453 3 03. 0259
16 20104010273 | Support b€ 3 1
17 40131000003 | Brake Line L FEWE Z 1 02. YYL. 4034
18 55602000002 | Pedal Pad AR A 1 02.01. 3293
19 30511025001 | Pin ®2.5X20 Pk 1 03. 0336
20 20204001005 | Stop Block TR fir 3 1 30. 25. 0226
21 20104010272 | Brake Pedal 3 B R 1
22 30511032005 | Pin ®3.2X28 ik 1 03. 0861
23 30511080001 | Shaft 8X25 ik 1 03. 0913
24 20204000963 | Shaft Sleeve HE 1 30. 25. 0164
25 50402000001 | Tension Spring H 1 03. 0985
26 40131000006 | Brake Line R HEwMEE 1 02. YYL. 4035
27 20104010271 | Foot Brake Seat i # 2 JE 1

16




3.1 Two Stage Gantry Assembly (With Side Shift)
MR ITZR R Gl
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 See Annex 2 | Chain LS 2
2 30511040001 | Pin ®4X30 ik 2 03. 0339
3 53104000005 | Tie Rod HAT 2 30. 05. 158
4 30301160002 | Nut M16 L £23 4 03. 0260
5 51106000003 | Chain Wheel @90 HE 2 30. 05. 180
6 30421350002 Retainer Ring 35 1 44 2
7 30101160024 | Bolt M16X70 LS 1 03. 0395
8 30411160002 | Spring Washer @16 e 1 03.0017
9 20204000536 | Pulley b 1 30. 30. 0264
10 20204001425 | Spacer (RS 1
11 See Annex 2 Inner Door Frame ARRES 1
12 See Annex 2 Outer Gantry PARE:S 1
13 30201050017 | Screw M5X25 B2AT 2 03.01410
14 30411050001 | Spring Washer @5 A 2 03.00132
15 30401050001 | Flat Washer @5 T 2 03. 00511
16 20204001419 | Mounting Plate Bk RERCEME) 1
17 30101080004 | Bolt M8X16 L4 S 2 30. 35. 0299
18 30411080002 | Spring Washer @8 e 6 03. 0012
19 50101200010 | Pin ®20 i 2 30. 07. 002
20 54002000015 | ®20X ®23X15 E45F 2 03. 0457
21 30101080003 | Bolt M8X20 43 2 03. 0357
22 50101200034 | Pin i 2 30. 57. 0009
23 50301210003 | Spacer RS 6
24 30421400001 | Retainer Ring i ] 44 4 03. 0070
25 51103000017 | Dust Sheet W7 4
26 51103000018 | Support E&: 4
27 51101000006 | Roller 70. 4 R 4
28 51103000019 | Loose Proof Sheet WA B 4

17




3.

1

Two Stage Gantry Assembly (With Side Shift)

KEAR

LSS

Jl Crisfil#e)

ITtem Part No. Description Qty Applied Date Remark
5 KA X #HE &l B &E
29 51103000020 | Screw B R 4 4
30 51103000060 | Roller Assembly R R 4 02. 01. 3070
Annex 2
Part No.
Lift Height
o Outer Door Frame In Mast Chain
RAZHE (m) i X
SMTR wITR 4
2000 20104010390 20104010396 53101000073
2500 20104010391 20104010397 53101000072
3000 20104010258 20104010259 53101000029
3500 20104010392 20104010398 53101000077
4000 20104010393 20104010399 53101000135

18




3.2 Two Stage Gantry Assembly (Without Side Shift)
[LEARE ISy ANt kE)
ITtem Part No. Description Qty Applied Date Remark
F5 KA B S #E A H &
1 See Annex 2 | Chain LS 2
2 30511040005 | Bar HAF 2 30. 05. 158
3 30511040001 | Pin ®4X30 il 2 30. 35. 7C. 233
4 30301160002 | Nut M16 453 4 03. 0260
5 30511032004 | Pin ®3.2X20 b=k 2 03. 0860
6 50101075002 | Shaft ®7.5 4y 2 03. 03202
7 51106000003 | Chain Wheel ®90 k4 2 30. 05. 180
8 30421350002 | Ring 35 A 4 E 2
9 See Annex 2 In Mast WITE 1
10 See Annex 2 Outer Door Frame OIRE: 3 1
11 30101080004 | Bolt M8X 16 L33 2 30. 35. 0299
12 30411080002 | Spring Washer @8 AR 6 03.0012
13 50105200004 | Pin Shaft i 2 33.016. 0007
14 54002000015 | Bushing ®20X ®23X15 A4&F 2 03. 0457
15 30101080003 | Bolt M8X20 L% 2 03. 0357
16 50105200015 | Shaft B 2
17 50301210003 | ®21X ®30X8 /e 6
18 30421350001 | Retainer Ring i JF 1 4 03. 0583
19 51103000025 | Dust Sheet W 2 A 4 02.01. 30682
20 51103000024 | Support b & 4 02. 01. 30681
21 51102000001 | Roller R 4 02.01. 3071
22 51103000023 | Loose Proof Sheet W7 A A 4
23 51103000022 | Screw LR 32 4 02.01. 30683
24 51101000001 | Roller Assembly R KR 4

19




3.3

Third Level Fully Free Gantry Assembly (With Side Shift)

=AW

EOS)

Jk Cris g )

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 See Annex 3 | Chain H#A A 2
2 30511032004 | Pin ®3.2X20 ik 4 03. 0860
3 50101075002 | shaft FAT 4 03. 03202
4 30511040001 | Pin ®4X30 Pk 2 03. 0339
5 53104000005 | Tie Rod HAT 2 30. 05. 158
6 30301160002 | Nut M16 L4513 6 03. 0260
7 30201080023 | Screw M8X30 B2AT 4 03. 01573
8 20204001418 | Cylinder ring bi:RakiEZN 1
9 See Annex 3 | Outer Gantry FaINE: 1
10 30101080004 | Bolt M8X16 243 2 30. 35. 0299
11 30411080002 | Spring Washer @8 e 6 03.0012
12 50101200010 | shaft ®20 i 2 30. 07. 002
13 54002000015 | ®20X ®23X 15 E4E 2 03. 0457
14 30101080003 | Bolt M8X20 43 2 03. 0357
15 50101200034 | Shaft i 2 30. 57. 0009
16 50301210003 | Spacer RS 6
17 51106000003 | Chain Wheel @90 HE 2 30. 05. 180
18 30421350002 | Retainer Ring 35 R E 2
19 51107000020 | Chain Wheel @104 HER 1
20 50301165005 | Shaft Sleeve HE 1 30. 05. 218
21 30411160002 | Spring Washer @16 A 3 03.0017
22 30101160024 | Bolt M16X70 243 3 03. 0395
23 See Annex 3 | Middle Gantry FT4 1
24 See Annex 3 Internal Gantry SIRE:S 1
25 30201060021 | Screw M6X20 BZAT 1 03.0149
26 30411060002 | Spring Washer @6 B 1 03. 0011
27 30401060001 | Flat gasket ®6 A 1 03. 00512
28 30511032004 | Pin ®3.2X20 ik 3 03. 0860

20




3.3 Third Level Fully Free Gantry Assembly (With Side Shift)
=AM G
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
29 30401120001 | Flat gasket ®12 AR 1 03. 00514
53 30 30411120003 | Spring Washer @12 B 1 03.0015
192 31 30201120003 | Screw M12X35 B2AT 1 03.01721
32 See Annex 3 | Chain A B 1
33 30511012001 | Pin ®©1.2X18 IF o 44 2 03. 0330
34 50101050001 | Pin ®5.08X44 BEE M 2 03. 0992
35 53104000010 | Bolt MI6X1.5 L AR 1 30. 01. 2565
36 30421250001 | Retainer Ring 25 A E 2 03. 0066
37 50101250022 | Shaft ®25X80 HEAD A 1 30.01. 3159
38 51106000005 | Chain Wheel HEH 1 30.01. 03312
39 30701025003 | Bearing 6305 A 2 03.90. 019
40 30201100022 | Screw M10X20 B2AT 1 03.0163
41 30411100002 | Spring Washer @10 B 1 03. 0014
42 53107000002 | Sprocket Rack HER R 1 30.01. 3150
43 30201080022 | Screw M8X20 BZAT 2 03. 0817
44 54102000014 | Cylinder Collar Je 1 9 4 1
45 30421400001 | Retainer Ring 45 4 03. 0070
46 51103000017 | Dust Sheet W7 4
47 51103000018 | Support E&: 4
48 51101000006 | Roller 70. 4 R 4
49 51103000019 | Loose Proof Sheet 5 A 4
50 51103000020 | Screw ¥4 4
51 51103000060 | Roller Assembly R K 4 02. 01. 3070
52 50301160003 | Pulley Spacer HRIEE 1 30. 01. 2557
53 20204000536 | Tubing Pulley e 2 30. 30. 0264
54 30401240001 | Flat Gasket ®24 AR 2 03.1142
55 20204001608 | Spacer Sleeve HRIEE 1

21




3.4

Third Level Fully Free Gantry Assembly (Without Side Shift)

=AW

EOS)

OIS

ITtem Part No. Description Qty Applied Date Remark
e KA 4 HE & A H HiE
1 See Annex 3 | Chain H#A A 2
2 30511032004 | Pin ®3.2X20 ik 4 03. 0860
3 50101075002 | shaft FAT 4 03. 03202
4 30511040001 | Pin ®4X30 Pk 2 03. 0339
5 53104000005 | Tie Rod HAT 2 30. 05. 158
6 30301160002 | Nut M16 L4513 6 03. 0260
7 30201080023 | Screw M8X30 B2AT 4 03.01573
8 20204001418 | Cylinder ring I8 1 46 71 1
9 See Annex 3 | Outer Gantry PARE:S 1
10 30101080004 | Bolt M8X16 243 2 30. 35. 0299
11 30411080002 | Spring Washer @8 B 6 03.0012
12 50101200010 | shaft ®20 i 2 30. 07. 002
13 54002000015 | ®20X ®23X 15 E4HE 2 03. 0457
14 30101080003 | Bolt M8X20 L83 2 03. 0357
15 50101200034 | Shaft it 2 30. 57. 0009
16 50301210003 | Spacer Bt 6
17 51106000003 | Chain Wheel @90 HER 2 30. 05. 180
18 30421350002 | Retainer Ring 35 44 B 2
19 51107000020 | Chain Wheel @104 HE 1
20 50301165005 | Shaft Sleeve HE 1 30. 05. 218
21 30411160002 | Spring Washer @16 B 1 03.0017
22 30101160024 | Bolt M16X70 243 1 03. 0395
23 See Annex 3 | Middle Gantry CARES 1
24 See Annex 3 Internal Gantry ARRES 1
25 30201060021 | Screw M6X20 B2AT 1 03.0149
26 30411060002 Spring Washer @6 A 1 03.0011
27 30401060001 | Flat gasket @6 T 1 03. 00512
28 30511032004 | Pin ®3.2X20 ik 3 03. 0860

22




3.4 Third Level Fully Free Gantry Assembly (Without Side Shift)
=RAAMTNEER O
ITtem Part No. Description Qty Applied Date Remark
F5 KA EA S #E A H &
29 30401120001 | Flat gasket @12 ] 1 03. 00514
30 30411120003 | Spring Washer @12 A 1 03.0015
31 30201120003 | Screw M12X35 BRAT 1 03. 01721
32 See Annex 3 | Chain 4B 1
33 30511012001 | Pin ®1.2X18 ik 2 03. 0330
34 50101050001 | Pin ®5.08X44 5 A 2 03. 0992
35 53104000010 | Bolt MI6X1.5 LSS 1 30. 01. 2565
36 30421250001 | Retainer Ring 25 EED T 2 03. 0066
37 50101250022 | Shaft ®25X80 4 4 il 1 30.01. 3159
38 51106000005 | Chain Wheel a4 1 30.01. 03312
39 30701025003 | Bearing 6305 P 2 03. 90. 019
40 30201100022 | Screw M10X20 BRAT 1 03.0163
41 30411100002 | Spring Washer @10 AR 1 03. 0014
42 53107000002 | Sprocket Rack HE# 2 1 30. 01. 3150
43 30201080022 | Screw M8X20 BBAT 2 03. 0817
44 54102000014 | Cylinder collar it L 48 4 1
45 30421400001 | Retainer Ring i JF 1 4 03. 0070
46 51103000017 | Dust Sheet W7 2 A 4
47 51103000018 | Support b & 4
48 51101000006 | Roller 70. 4 R 4
49 51103000019 | Loose Proof Sheet W7 A A 4
50 51103000020 | Screw o) 4
51 51103000060 | Roller Assembly R B R 4 02.01. 3070

23




Annex 3

BF 3

Annex 3

Part No.
Lift Height
N Outer Door Frame Middle Gantry In Mast Chain A Chain B
RAZHE (mm) i X X
SMTR FITR wITR A5 A 4% B
3500 20104010394 20104010402 20104010400 53101000075 53101000097
4000 20104010395 20104010403 20104010401 53101000050 53101000097
4500 20104010318 20104010321 20104010319 53101000077 53101000042

24




3.5 Tray Rack Assembly (With Side Shift)
FER B m al G ES)

ITtem Part No. Description Qty Applied Date Remark
\ e A 1 %% | EABM i
\ Tray Rack Assembly (With
A 20304010276 FEERRCGEME)
Side Shift)
\ 1 20104010287 | Carriage mE 1 30. 67. 0044
14 1’3 12 11 2 51103000020 | Screw L 4
’ 3 51103000019 Loose Proof Sheet [ A8 R 4
\Ar*'\‘\r\m" 4 51101000006 | Roller 70.4 R 4
i 5 51103000018 | Support & 4
i 6 51103000017 | Dust Sheet W7 2 A 4
} 7 30421400001 | Retainer Ring ] 44 4 03. 0070
10 ! 8 51103000060 | Roller Assembly R KR 4 02. 01. 3070
E\;\‘ 9 Carriage Assembly T 1 -250225 | Cancel/B
} 10 53211000013 | Side shifter m#% & 1 02.01. 9519
9 i 11 30101120004 | Bolt M12X30 43 4 30. 35. 0302
! 12 30411120003 | Spring Washer @14 A 4 03. 0015
! 13 30401120001 | Flat Washer ®14 A 4 03.00514
T T T T m e - 14 20104010288 | Guardrail PR 1 30. 67. 0043
' 15 53201000056 | Fork X 1 02. DDHC. 0071




3.6

Tray Rack Assembly (Without Side Shift)

i

F3 0 4

AL OIS

i OIS

ITtem Part No. Description Qty Applied Date Remark
F5 R B S #E &R A &
Tray Rack Assembly FTHEEEK CREM
A 20304010275 1
(Without Side Shift) #)

1 20104010287 | Carriage HE 1 30. 67. 0044
2 51103000020 | Screw ERE: ¥4 4
3 51103000019 Loose Proof Sheet 7 A R 4
4 51101000006 | Roller 70.4 R 4
5 51103000018 | Support X 4
6 51103000017 | Dust Sheet W7 4
7 30421400001 | Retainer Ring HiH i E 4 03. 0070
8 51103000060 | Roller Assembly B B R 4 02.01. 3070
9 Carriage Assembly VE AR 1 -250225 | Cancel/BUH
10 20104010288 | Guardrail L 1 30. 67. 0043
11 30101120004 | Bolt M12X30 43 4 30. 35. 0302
12 30411120003 | Spring Washer @14 B 4 03.0015
13 30401120001 | Flat Washer @14 A 4 03.00514
14 53201000056 | Fork B X 1 02. DDHC. 0071

26




3.7

Tertiary total freedom Tray Rack Assembly (With Side Shift)

= aH bt

J G i)

Ttem Part No. Description Qty Applied Date Remark
i KA £ S #HE & A H HiE
Tertiary total freedom
ZHLEEFHER
A 20304010305 Tray Rack Assembly (With
A CGEME)
Side Shift)

1 20104010320 | Carriage beEd 1
2 51103000020 | Screw AR 4
3 51103000019 | Loose Proof Sheet 7 A% 4
4 51101000006 | Roller 70.4 R 4
5 51103000018 | Support F&:3 4
6 51103000017 | Dust Sheet 74 A 4
7 30421400001 | Retainer Ring R 4 03. 0070
8 51103000060 | Roller Assembly A B 4 02.01. 3070
9 53105000004 | Chain Bracket H 4 1 30. 30. 0199
10 30201100022 | Screw M10X20 B24T 1 03.0163
11 Carriage Assembly B 1 -20250225 | Cancel/B ¥
12 53211000013 | Side Shifter m# % 1 02.01. 9519
13 30101120004 | Bolt MI12X30 LR 4 30. 35. 0302
14 30411120003 | Spring Washer @14 A 4 03. 0015
15 30401120001 | Flat Washer ®14 A 4 03.00514
16 20104010288 | Guardrail P 1 30. 67. 0043
17 53201000056 | Fork B X 1 02. DDHC. 0071

27




3.8

Tertiary total freedom Tray Rack Assembly (Without Side
Shift)
A HBFER AR OIS

Ttem Part No. Description Qty Applied Date Remark
i KA £ S #HE & A H# HiE
Tertiary total freedom
ZHLEEFHER
A 20304010300 Tray Rack Assembly
LA EN D)
(Without Side Shift)

1 20104010320 | Carriage g d 1
2 51103000020 | Screw AR 4
3 51103000019 | Loose Proof Sheet 7 A% 4
4 51101000006 | Roller 70.4 R 4
5 51103000018 | Support F&:3 4
6 51103000017 | Dust Sheet N 4
7 30421400001 | Retainer Ring R ¥4 4 03. 0070
8 51103000060 | Roller Assembly AL B 4 02.01. 3070
9 53105000004 | Chain Bracket 4 1 30. 30. 0199
10 30201100022 | Screw M10X20 B24T 1 03.0163
11 Carriage Assembly B 1 -250225 | Cancel/B
12 20104010288 | Guardrail i 1 30. 67. 0043
13 30101120004 | Bolt MI12X30 LR 4 30. 35. 0302
14 30411120003 | Spring Washer @14 A 4 03. 0015
15 30401120001 | Flat Washer ®14 A 4 03.00514
16 53201000056 | Fork B X 1 02. DDHC. 0071

28




4.1 Hydraulic System (No side
WE RS )

shift)

-~ |
~|

. Valve block .
I (& 3 ) 40407000019 I

1

934 35 36 37

®
Blols
N i i
| ORO,

V;\lve block
(% % & ) 40404000012

Ttem Part No. Description Qty 4% | Applied Date Remark

i KA £ S £ & EH# &E
1 70401000011 | Ac Motor A B 1
2 30101080005 | Bolt M8X25 43 14 03.0773
3 30411080002 | Spring Washer ®8 AR 22 03.0012
4 30401080001 | Flat Washer ®8 A 22 03. 0050
5 40402000022 | Gear Pump R 1 02. DLDY. SJ. 050
6 40201220002 | M22-G1/2 HEEsk 1
7 40102220002 | Rubber Hose B E R E 1 02. YYL. 4025
8 40204000019 | Banjo Bolt INY - 90 1 02.01. 32870
9 30803022001 | Gasket ®22 R ] 2 03. 0486
10 30401100002 | Flat Washer ®10 A 6 03. 00513
11 30411100002 | Spring Washer ©10 B 6 03.0014
12 30101100002 | Bolt M10X30 A 2 30. 35. 0297
13 40203000005 | Joint B ARk 1
14 40111160006 | 0il Suction Tube R e 1 02. YYL. 4023
15 54013000003 | Hoop i E AR 4 03. 05383
16 40408000118 | Fixed Seat i B R 1
17 30101080003 | Bolt M8X20 43 8 03. 0357
18 40410000016 | Fuel Tank Cap A 1 02.01. 9175
19 40111160008 | Return Pipe 5] 3 1 02. YYL. 4024
20 40203000007 | Joint ENCERGE TS 1 02. YYL. 4032
21 30211040013 | Screw M4 X 10 B2AT 5 03. 0230
22 20204000223 | Fuel Tank Sealing Plate 48 # K 1
23 40408000069 | Box PR 1
24 30803016001 | Gasket ®16 HAEHH 1 03. 0483
25 50204160001 | Cap % 3k 1 02. 01. 30800
26 40101140071 | Inclined hose A E 1 02. YYL. 4030
27 40301560002 | 0il Cylinder (bR 1 02. YG. 2132
28 40101140051 | High pressure hose BERE 1 02. YYL. 4029

29




4.1

Hydraulic System (No side shift)

WE ARG AR

Valve block
1 (J&3) 40407000019

-~ |
~|

1

934 35 36 37

J
D

I~ ®
BlolrlQ) ©

(<}
il
(ORO)

V;\lve block
(% % & ) 40404000012

Ttem Part No. Description Qty Applied Date Remark
F5 R £ S #= & EH#A &E
29 30803014001 | Gasket ®14 PR ] 6 03. 0482
30 40201140011 | Straight head HEk 6 02. 01. 324327
31 40104000011 | Rubber Hose wERE 1 02. YYL. 4026
32 40201140018 | Joint HiE#L 2 02.01. 3443
33 40104000013 | Rubber Hose &R E 1 02. YYL. 4027
34 40407000019 | Valve Block & 3 1 02. YYL. 4037
35 30401060001 | Flat Washer @6 A 2 03. 00512
36 30411060002 | Spring Washer @6 G 2 03. 0011
37 30201060021 | Screw M6X20 AT 2 03.0149
38 40104000014 | Rubber Hose wmERE 1 02. YYL. 4028
39 40101140073 | Rubber Hose EERE 1 02. YYL. 4036
40 40101140071 | Rubber Hose B R E 1 02. YYL. 4030
41 40301560003 | 0il Cylinder 4% v 4T 1

30




4.2

Hydraulic System (side shift)
WE RS GiriFe)

Valve block .
I (& 3 ) 40407000019 I

()
y)

i i i

~» O
V;\lve block
(% % & ) 40404000012

(o]

Ttem Part No. Description Qty Applied Date Remark

JF5 R 4 #HE & A H &E
1 70401000011 | Ac Motor A B 1
2 30101080005 | Bolt M8X25 LS 14 03.0773
3 30411080002 | Spring Washer @8 AR 22 03.0012
4 30401080001 | Flat Washer @8 A 22 03. 0050
5 40402000022 | Gear Pump R 1 02. DLDY. SJ. 050
6 40201220002 | M22-G1/2 HEEsk 1
7 40102220002 | Rubber Hose B E R E 1 02. YYL. 4025
8 40204000019 | Banjo Bolt INY - 90 1 02.01. 32870
9 30803022001 | Gasket ®22 R ] 2 03. 0486
10 30401100002 | Flat Washer @10 A 6 03.00513
11 30411100002 | Spring Washer @10 B 6 03.0014
12 30101100002 | Bolt M10X30 A 2 30. 35. 0297
13 40203000005 | Joint B ARk 1
14 40111160006 | 0il Suction Tube R e 1 02. YYL. 4023
15 54013000003 | Hoop i E AR 4 03. 05383
16 40408000118 | Fixed Seat i B R 1
17 30101080003 | Bolt M8X20 LS 8 03. 0357
18 40410000016 | Fuel Tank Cap A 1 02.01.9175
19 40111160008 | Return Pipe 5] 3 1 02. YYL. 4024
20 40203000007 | Joint ENCERGE TS 1 02. YYL. 4032
21 30211040013 | Screw M4X10 B2AT 5 03. 0230
22 20204000223 | Fuel Tank Sealing Plate 48 # K 1
23 40408000069 | Box PR 1
24 30803016001 | Gasket ®16 HAEHH 1 03. 0483
25 50204160001 | Cap % 3k 1 02. 01. 30800
26 40101140071 | Inclined hose A E 1 02. YYL. 4030
27 40301560002 | 0il Cylinder (bR 1 02. YG. 2132
28 40101140051 | High pressure hose BERE 1 02. YYL. 4029

31




4.2

Hydraulic System (Side Shift)
WE RS GiriFe)

Valve block
(1" ) 40407000019

V;\lve block
(% % & ) 40404000012

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & il B #A &E
29 30803014001 | Gasket @14 R ] 6 03. 0482
30 40201140011 | Straight Head HEk 6 02.01. 324327
31 40104000011 | Rubber Hose wmERE 1 02. YYL. 4026
32 40201140018 | Joint HiEHL 4 02.01. 3443
33 40104000013 | Rubber Hose &R E 1 02. YYL. 4027
34 40407000019 | Valve Block & 3 1 02. YYL. 4037
35 30401060001 | Flat Washer @6 A 2 03. 00512
36 30411060002 | Spring Washer @6 G 2 03.0011
37 30201060021 | Screw M6X20 AT 2 03.0149
38 40104000014 | Rubber Hose wERE 1 02. YYL. 4028
39 40101140073 | Rubber Hose EERE 1 02. YYL. 4036
40 40101140071 | Rubber Hose &R E 1 02. YYL. 4030
41 40301560003 | 0il Cylinder 4% 3 T 1
42 40104000012 | Rubber Hose &R E 1 02. YYL. 4132
43 40104000010 | Rubber Hose EERE 1 02. YYL. 4131

32




4.3

Two Stage Gantry Hydraulic System

KEARESIE 2T

(™

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E
1 40301400029 | Hydro—Cylinder 2000 e L 2
1 40301400030 | Hydro—Cylinder 2500 AL 2
1 40301400012 | Hydro—Cylinder 3000 e L 2 02. YG. 3746
1 40301400031 | Hydro—Cylinder 3500 e L 2
1 40301400032 | Hydro—Cylinder 4000 e L 2
2 30411080002 | Spring Washer @8 A 2 03.0012
3 30201080004 | Screw M8X20 B2AT 2 03. 01550
4 40405000021 | Explosion Proof Valve 7 12 1] 1 250225~ 02.01. 3048
5 30803022001 | Gasket ®22 R ] 3 03. 0486
6 40101220017 | Rubber Hose wERE 1 02. YYL. 2378
7 40405000016 | Speed Limit Valve R 32 1] 1 02.01. 01005
8 40205000002 | Tee Joint ZaEEEk 1 02. YYL. 23906
9 40201220010 | Joint HiEHL 1 02.01. 3444

33




4.4

Three Stage Gantry Hydraulic System

=RV BERS

R

&

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
1 30201100024 | Screw M10X30 B2AT 2 03.0166
2 40301400033 | Hydro—Cylinder 3500 AL 2
2 40301400034 | Hydro—Cylinder 4000 e L 2
2 40301400013 | Hydro—Cylinder 4500 e L 2 02. YG. 3749
3 40405000021 | Explosion Proof Valve 7 1 1] 1 250225~ 02.01. 3048
4 30803018001 | Gasket @18 2 H 6 03. 0484
5 40122000043 | Steel Pipe ME 1 02. YYL. 4121
6 40204000001 | Banjo Bolt INY - 90 3 02.01. 2369
7 30411080002 | Spring Washer @8 AR 2 03.0012
8 30201080004 | Screw M8X20 BEAT 2 03. 01550
9 30201080022 | Screw M8X20 BZAT 1 03. 0817
10 40405000019 | Slow Drop Valve & & 1R] 1 02.01. 30470
11 30803022001 | Gasket ®22 HEHHB 1 03. 0486
12 40201220010 | Joint HiEHL 1 02.01. 3444
13 40101220031 | Rubber Hose 3500 EERE 1
13 40101220051 | Rubber Hose 4000 EERE 1
13 40101220084 | Rubber Hose 4500 EERE 1
14 40121000123 | Steel Pipe e 1 02. YYL. 4122
15 30401060001 | Flat Washer ®6 A 1 03. 00512
16 30411060002 | Spring Washer @6 AR 1 03.0011
17 30201060021 | Screw M6X20 B2AT 1 03.0149
18 30201100022 | Screw M10X20 B2AT 1 03.0163
19 30411100002 | Spring Washer @10 B 1 03.0014
20 40301500023 | Middle Cylinder 3500 Cil:Ra 1
20 40301500024 | Middle Cylinder 4000 & e 4T 1
20 40301500269 | Middle Cylinder 4500 & e 4T 1 02. YG. 3750
21 30401120001 | Flat Washer ®12 4 1
22 30411120003 | Spring Washer ®12 A 1 03.01721

34




4.4

Three Stage Gantry Hydraulic System
—RITRWE RS

R

&

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E &l B HiE
23 30201120003 | Screw M12X35 $2AT 1 03.01721

35




4.5 Side Shift Hydraulic System

M WE R 5t

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & il B #A &E
1 40101140125 | Rubber Hose 3500 wE R E 2
1 40101140065 | Rubber Hose 4000 wE R E 2
1 40101140077 | Rubber Hose 4500 wE R E 2 02. YYL. 4120
2 40101140257 | Rubber Hose 3500 wE R E 2
2 40101140015 | Rubber Hose 4000 wmERE 2
2 | 01 | 40101140081 | Rubber Hose 4500 BERE 2 -250225 | 02.YYL. 4145
2 | 02 | 40101140219 | Rubber Hose 4500 BERE 2 250225- 02. YYL. 4145
3 40101140001 | Rubber Hose wERE 2 02. YYL. 32574
4 40201140011 | Joint Bk 2 02.01. 324327
5 30201080024 | Screw M8X25 AT 2 03. 01562
6 30803014001 | Gasket @14 R ] 2 03. 0482
7 40122000099 | Steel Tube Seat PWE 1
8 40201140007 | Splice Bk 2 02.01. 324321
9 30251080028 | Screw M8X20 B2 AT 2 03. 0092
10 40407000027 | Valve Block & 3 1 02. YYL. 4119

36




4.6 Side Shift Hydraulic System (Two Level Gantry)
MW Z2G (HHITTEL

ITtem Part No. Description Qty Applied Date Remark
/f“ FE ’H 4 wE | EABH &
1 40101140422 | Rubber Hose 2000 wERE 2
1 40101140423 | Rubber Hose 2500 mERE 2
1 40101140079 | Rubber Hose 3000 wmERE 2
1 40101140424 | Rubber Hose 3500 mERE 2
1 40101140425 | Rubber Hose 4000 wmERE 2
2 40201140007 | Straight Joint Bk 2 02.01. 324321
3 40101140001 | Rubber Hose &R E 2 02. YYL. 32574
4 40201140011 | Straight Joint HEk 2 02.01. 324327
1 5 30803014001 | Gasket @14 R ] 2 03. 0482
6 40122000045 | Steel Tube Seat PWE 1 02. YYL. 4124
7 30201080022 | Screw M8X20 AT 2
8 30201040006 | Screw M4X12 AT 1
= 2
i

37




5.1 Electrical Assembly (Lead Acid Battery)
HLAS A CERR IR
Ttem Part No. Description Qty Applied Date Remark
JF5 KRG 4 #HE & EH# &E
1 70201000001 | Round Headlights B B A AT 2 19. 0334
2 70202000003 | Turn Signal Lamp Eaeh) 2
1 3 70601000011 | Ammeter HE & 1 02. DLB. 317706
- 4 70105000002 | Key Switch AR X 1 02.01. 9228
5 70502060001 | Battery 6V/200AH B, 8 02. XDC. 2225
6 70225000003 | Fan R 1 19. 0366
7 70223000001 | Buzzer ey 2 1 19. 03620
8 30401080001 | Flat Washer ®8 A 1 03. 0050
9 30411080002 | Spring Washer ®8 A 1 03.0012
N 10 30101080005 | Bolt M8X25 e 1 03.0773
H‘\H‘?‘ 11 30211040013 | Screw M4X 10 8247 4 03. 0230
EL\ 12 70202000004 | Tail Lamp JERA 2
/:\21 EE 13 70301000031 | Control Panel Assembly A B AR K R 1 F2-A+1220C
. lh:i; 3 13 70301000098 | Control Panel Assembly 1 H AR K 1 250421- LVM24S35H
2,]@ ! 14 30201080024 | Screw M8X25 8247 4 03. 01562
15 70202000006 | Double Head Blue Light WL ERIT 1 16. 0618
16 20371021004 | Rotate The Warning Light 4% R )T 1 02.01. 9176
17 70533000042 | Epoxy Board A 1
18 20104010283 | Battery Box B, 4 1
19 70411010050 | Charger GB 7o 8, 8 Bl AR 1
19 70411010051 | Charger Europe 7 B, B AR 1
19 70411010052 | Charger USA 7o BB FE AR 1
19 70411010053 | Charger Italy 7B B R AAIAR 1
19 70411010054 | Charger END 7 B, B B AR 1
19 70411010055 | Charger ASBS 7o BB E AT 1
19 70411010056 | Charger SII B U BT 1
19 70411010057 | Charger BR 7w #EEERE 1
19 70411010058 | Charger IRAM 75 o 2 P AR FE AR 1

38




5.1 Electrical Assembly (Lead Acid Battery)
HL AR R CERIRR Fadth)

&

SR
4
N
—

\‘

Ttem Part No. Description Qty Applied Date Remark
e KA 4 %= & HA# &E
19 70411010059 | Charger AUS 7 B A AR T AT 1

39




5.2

Electrical Assembly (Lithium Battery)
AR A CREE )

Ttem Part No. Description Qty Applied Date Remark
JF5 R #HE & EH# &E

1 70201000001 | Round Headlights B B AT 2 19. 0334

2 70202000003 | Turn Signal Lamp AT 2

3 70601000014 | Ammeter HE & 1

4 70105000002 | Key Switch HIRT % 1 02.01. 9228

5 70503240232 | Battery 25.6V/280AH B, 1

5 70503240233 | Battery 25.6V/300AH B, 1

5 70503240234 | Battery 25.6V/350AH B, 1

6 70225000003 | Fan R 1 19. 0366

7 70223000001 | Buzzer ey 2 1 19. 03620

8 30401080001 | Flat Washer @8 A 1 03. 0050

9 30411080002 | Spring Washer @8 wH 1 03.0012

10 30101080005 | Bolt M8X25 B2 A 1 03.0773

11 30211040013 | Screw M4 X 10 $24T 4 03. 0230

12 70202000004 | Tail Lamp Ja BT 2

13 70301000031 | Control Panel Assembly A= AR B R 1 F2-A+1220C

13 70301000098 | Control Panel Assembly 1 B AR K R 1 250421— LVM24S35H

14 30201080024 | Screw M8X25 8247 4 03. 01562

15 70202000006 | Double Head Blue Light BRI 1 16. 0618

16 20371021004 | Rotate The Warning Light %% RN 1 02.01. 9176

17 70412020009 | Charger Europe 7 B, B AR 1 For: 350AH

17 70412020112 | Charger GB 7, 8 El AR 1 For: 350AH

17 70412020113 | Charger USA 7o BB FE AR 1 For: 350AH

17 70412020320 | Charger END 7 B, B B AR 1 For: 350AH

17 70412020432 | Charger AUS 7o LB A AR 1 For: 350AH

17 70412020438 | Charger ASBS T B R 1 For: 350AH

17 70412020001 | Charger GB 75 o 2 E AR 1 For: 280/300AH

17 70412020002 | Charger Europe 75 HL B BT 1 For: 280/300AH

17 70412020003 | Charger USA 7 BB FE AT 1 For: 280/300AH

40




5.2

Electrical Assembly (Lithium Battery)
AR A CREE )

Ttem Part No. Description Qty Applied Date Remark

e R 4 #HE & EH# &E
17 70412020056 | Charger END 7o B, B B AR 1 For: 280/300AH
17 70412020064 | Charger AUS 7o L B A AR 1 For: 280/300AH
17 70412020319 | Charger BR B BEEEAF 1 For: 280/300AH
17 70412020364 | Charger ASBS o B AR 1 For: 280/300AH
17 70412020421 | Charger Italy BB R AAIAE 1 For: 280/300AH
17 70412020434 | Charger IRAM 75 o 2 AR FE AR 1 For: 280/300AH

41




5.3

Control Board Assembly
P AR Sk F2-A+1220C

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #HE & EH# HiE
A 70301000031 | Control Board Assembly = H AR E R 1
1 30201050017 | Screw M5X25 B24T 2 03.01410
2 70302000011 | Steering controller AR 1 02. KZQ. 2369
3 70303000001 | Main contactor EEME 1 02.01. 2163
4 30211050016 | Screw M5X10 B24T 2 03.0219
5 70331000051 Copper Bar & 1
6 70221000001 | Electronic flasher B F A # 1 57700001113
7 70701000003 | Fuse R 2 2 02. 01. 2000
8 70331000050 | Copper Bar R4 1
9 30211040008 | Screw M4X16 B24T 4 03. 02152
10 70711000001 | Base PR 22 & B 2 02. 01. 3057
11 70331000053 | Copper Bar S 1
12 70331000052 | Copper Bar R4 1
13 30201060020 | Screw M6X16 BEAT 8 03. 0147
14 70302000028 | AC Controller 28 42 ] 2 2 02. K7Q. 2164
15 70331000406 | Installation Board L ER 1 30.57.0010

42




5.4

Control Board Assembly

P AR R Al LYM24S35H

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #HE & EH# HiE
A 70301000098 | Control Board Assembly EHEIR B R 1 250424-
1 30211050013 | Screw M5X8 HEAT 4 250424~
2 30211050003 | Screw M5X12 BEAT 2 250424~
3 20203000152 | Bracket k&4 1 250424~
4 70303000001 | Main contactor EEME 1 250424~
5 70331000071 | Copper Bar EERS 1 250424-
6 70701000004 | Fuse R 22 2 250424~
7 70331000070 | Copper Bar EERS 1 250424-
8 30211050015 | Screw M5X16 BZAT 1 250424~
9 70711000001 | Base PRI 2 )& B 2 250424~
10 20104030064 | Control board wiring harness  #=#|#K & & 1 250424-
11 70331000069 | Electric control board LR 1 250424~
12 70302000023 | Ac controller I A 1 250424~
13 30411060002 | Spring Washer @6 A 4 250424~
14 30201060021 | Screw M6X 20 B2AT 4 250424~
15 70302000015 | Steering controller A ) ) B 1 250424-
16 30411050001 | Spring Washer @5 B 2 250424~
17 30201050014 | Screw M5X35 B2AT 2 250424~
18 54312000003 | Pipe cover B e 4 250424~

43




44



5.5

Wiring Harness Assembly
LR AR R, F2-A+1220C

Ttem Part No. Description Qty Applied Date Remark
e KA 4 %= & HA# &E
20104030122 | Wiring Harness Assembly %K % & 1 02. XSXC. 3496

45




5.6

Wiring Harness Assembly
2R o FURY LVM24S35H

Ttem Part No. Description Qty Applied Date Remark
e KA 4 %= & HA# &E
20104030019 | Wiring Harness Assembly 43K % & 1 250424-

46




5.7

Cable Assembly

H

W’
245

B CHYIR)

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE &l B HiE
A 20104030123 | Cable Assembly B4 KR 1 02. XSXC. 3497
1 20104030133 | Body Plug Wire Assembly — Z 4 3k & AT 41 1
Battery Plug Wire
2 20104030134 RLHRE Sk A 1
Assembly
3 20104030128 | Pump Motor U Phase Line R EAH U A% 1
4 20104030129 | Pump Motor V Phase Line ZEEMV A% 1
5 20104030130 | Pump Motor W Phase Line  ZHAL W44 1
Steering Controller +
6 20104030131 Eanket En ] 1
Line
Steering Controller —
7 20104030132 B 15 B R & 1

Line

47




5.8

Cable Assembly

H

W’
245

B CHEEED

ITtem Part No. Description Qty Applied Date Remark
F5 (2] 4 #HE &l B HiE
A 20104030004 | Cable Assembly Y
1 20104030005 | Body Plug Wire Assembly — Z R4 L4 ¢
2 20104030128 | Pump Motor U Phase Line R EAM U A%
3 20104030129 | Pump Motor V Phase Line ZEEMV A%
4 20104030130 | Pump Motor W Phase Line  ZEAHL W A%
5 Steering Controller +
20104030131 Eanket FnR ]
Line
Steering Controller —
6 20104030132 B 15 B AR &

Line

48




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

49



	1.1
	Car Body System
	车身系统
	1.1
	Car Body System
	车体系统
	1.2
	Side Door Group
	侧拉门组件
	1.3
	Pedal Assembly
	踏板总成
	1.4
	Clump Weight Assembly
	配重总成
	1.5
	Seat Assembly
	座椅总成
	1.6
	Overhead Guard Assembly
	护顶架总成
	1.7
	Cover Assembly
	覆盖件总成
	2.1
	Operating System（With Side Shift）
	操纵系统（带侧移）
	2.1
	Operating System（With Side Shift）
	操纵系统（带侧移）
	2.2
	Operating System（Without Side Shift）
	操纵系统（不带侧移）
	2.3
	Steer System
	转向系统
	2.3
	Steer System
	转向系统
	2.3
	Steer System
	转向系统
	2.4
	Drive System
	驱动系统
	2.5
	Brakes System
	制动系统
	3.1
	Two Stage Gantry Assembly（With Side Shift）
	两级门架总成（带侧移）
	3.1
	Two Stage Gantry Assembly（With Side Shift）
	两级门架总成（带侧移）
	3.2
	Two Stage Gantry Assembly（Without Side Shift）
	两级门架总成（不带侧移）
	3.3
	Third Level Fully Free Gantry Assembly（With Side S
	三级全自由门架总成（带侧移）
	3.3
	Third Level Fully Free Gantry Assembly（With Side S
	三级全自由门架总成（带侧移）
	3.4
	Third Level Fully Free Gantry Assembly（Without Sid
	三级全自由门架总成（不带侧移）
	3.4
	Third Level Fully Free Gantry Assembly（Without Sid
	三级全自由门架总成（不带侧移）
	Annex 3
	附件3
	3.5
	Tray Rack Assembly（With Side Shift）
	托盘架总成（带侧移）
	3.6
	Tray Rack Assembly（Without Side Shift）
	托盘架总成（不带侧移）
	3.7
	Tertiary total freedom Tray Rack Assembly（With Sid
	三级全自由托盘架总成（带侧移）
	3.8
	Tertiary total freedom Tray Rack Assembly（Without 
	三级全自由托盘架总成（不带侧移）
	4.1
	液压系统（不带侧移）
	4.1
	液压系统（不带侧移）
	4.2
	液压系统（带侧移）
	4.2
	液压系统（带侧移）
	4.3
	两级门架液压系统
	4.4
	三级门架液压系统
	4.4
	三级门架液压系统
	4.5
	侧移液压系统
	4.6
	侧移液压系统（两级门架）
	5.1
	电气总成（铅酸电池）
	5.1
	电气总成（铅酸电池）
	5.2
	电气总成（锂电池）
	5.2
	电气总成（锂电池）
	5.3
	控制板总成F2-A+1220C
	5.4
	控制板总成LVM24S35H
	5.5
	Wiring Harness Assembly
	线束总成F2-A+1220C
	5.6
	Wiring Harness Assembly
	线束总成LVM24S35H
	5.7
	Cable Assembly
	电缆总成（铅酸）
	5.8
	Cable Assembly
	电缆总成（锂电）

